

## KISUNLA (DONANEMAB-AZBT) ORDER FORM

PATIENT INFORMATION			
Patient Name:		DOB:	
Mobile Number:		Patient Weight:	
Allergies:			
DIAGNOSIS (Provider must specify)			
☐ Alzheimer's Disease, ICD 10: G30.9		☐ Alzheimer's Disease with Late Onset, ICD 10: G30.1	
☐ Alzheimer's Disease with	n Early Onset, ICD 10: G30.0	Other Alzheimer's Disease	e, ICD 10: G30.8
PROVIDER INFORMATION			
Provider Name (print name):		Provider NPI:	
Signature:		Date:	
Contact Name:		Phone:	_ Fax:
Email Address:			
Prerequisites to tre	atment – ensure the following i	information is complete and a	ıttached with referral:
Prerequisites to treatment – ensure the following information is complete and attached with referral:  Demographics Labs and tests supporting diagnosis Doffice/progress notes			
	PRE-MEDICATIO	<b>N</b> (Not typically indicated)	
☐ Acetaminophen (Tylenol) 500 mg PO ☐ Famotidine 20 mg IV ☐ Methylprednisolone			
☐ Acetaminophen (Tylenol) 5	500 mg PO 🔲 Famotidine 20 r	ng IV 🔲 Meth	ylprednisolone
☐ Acetaminophen (Tylenol) 5☐ Benadryl 25mg PO	500 mg PO	(Solu:	ylprednisolone -Medrol) 125 mg IVP
☐ Benadryl 25mg PO	_	ec) 10 mg PO (Solu-	-Medrol) 125 mg IVP
☐ Benadryl 25mg PO	☐ Cetirizine (Zyrte	ec) 10 mg PO (Solu-	-Medrol) 125 mg IVP
☐ Benadryl 25mg PO	☐ Cetirizine (Zyrte	ec) 10 mg PO (Solu-	-Medrol) 125 mg IVP
☐ Benadryl 25mg PO ☐ Other:	☐ Cetirizine (Zyrte	(Solu- ec) 10 mg PO Dose: ATION	-Medrol) 125 mg IVP Route:
Benadryl 25mg PO Other:  MEDICATION  Kisunla	DOSE  The first three doses, followed by 1400 mg every four weeks.	(Solu- ec) 10 mg PO  Dose: ATION  ROUTE	FREQUENCY  every 4 weeks (smaller dose first x3 infusions)
Benadryl 25mg PO Other:  MEDICATION  Kisunla	DOSE  The first three doses, followed by 1400 mg every four weeks.	(Solutec) 10 mg PO  Dose:  RATION  ROUTE  IV	FREQUENCY  every 4 weeks (smaller dose first x3 infusions)
Benadryl 25mg PO Other:  MEDICATION  Kisunla	DOSE  700 mg every four weeks for the first three doses, followed by 1400 mg every four weeks.  Continuation of Therapy Date	(Solutec) 10 mg PO  Dose:  RATION  ROUTE  IV	FREQUENCY  every 4 weeks (smaller dose first x3 infusions)

Order valid for 1 year from date of signature unless otherwise specified here: